El! pto p 621-002 Fliptop MAXI

Safety
and
Assembly instructions

Edition 1.0 www.fliptop.se
2015 info@fliptop.se



EII pto p Assembly instructions MAXI

Thank you for having purchased a Fliptop MAXI, here are the instructions for installation of our product. it
occurring variants depending on the length, number of cylinders, and arches.

If you are unclear or have questions we or the bodybuilder who sold the stand are happy to support you.

( Table of Contents

Table of Contents s.1
Handling Instructions s.2
Article list s.5
Montage MAXI System s.6
Middle support Simple s.18
Middle support Connected s.19
Exploded view s.20

Hydraulic scheme 1 cylinder s.24
Hydraulic scheme 1 cyl. + lock s.25
Hydraulic scheme 2 cylinder s.26
Hydraulic scheme 2 cyl. + lock s.27
Safety Plate s.28
CE Declaration .29

4 Important
Shipping damage must be reported to the carrier.

It is important to check the packaging when the goods
arrives, if it is damaged an report to the driver at the
delivery point. It is the deliverer that is responsibile for
the damages that arise on the cargo during the transport.
The montage must be done according to our Assembly
instructions for the material warranty.

Warranty
it’s 1 year material and workmanship warranty from us.
For warranty to be valid, the system must follow our
assembly instructions.

4 Safety

Operating instructions must be read carefully before using the
system, when the movable arms move with the help of hydraulics
and without knowledge can result in serious personal injury and
damage to the system to occur.

Edition 1.0 www.fliptop.se
2015 1 info@fliptop.se



FII pto p Assembly instructions MAXI

Handling instructions Fliptop Max1 621-002

General information

Fliptop Maxi is a roof system for covering essentially tippers and containers. Semiautomatic

equipment consisting of 2 side panels with control arms, the ends are connected by steel tubes and covered
with PVC fabric. The structure is opened and closed with one or two hydraulic cylinders that run together.
The design is intended to cover tippers, containers.

This does not exclude other areas of use.

Operating instructions

Please read this documentation and familiarize yourself with the equipment before using it.

Fliptop Maxi systems operated by hydraulic power, usually from a vehicle and can only work if the vehicle
is started, at such an installation, the system can be operated from the cab in some cases. Other options are to
operate with a manual valve adjacent to the platform.

Another way to drive Fliptop Maxi system is to install a powerpack.

This is powered by a 24V DC electric motor and normally has a manual component and a radio control.
The equipment can then either run with radio or push buttons on the electricity box.

This means that the equipment can be operated without the vehicle is started, however, a switch is mounted
between the batteries and hydraulic unit, this in order to shut down the system completely under the service
and other work where you can get hurt if the system moves.

When you open and close Fliptop Maxi you need to oversee and make sure that no one can get
damaged. The hydraulic pressure-driven movements are very strong and can cause very serious damage if
something or someone becomes pinched or hit. If your Fliptop Maxi has radio control be extra careful, make
sure to keep an eye on the transmitter so that no one inadvertently turned on and maneuvers when someone
is near moving parts. It is also important not to open or close during driving. If you must perform service or
other work on the system, it is imperative to break the power supply to the hydraulic unit, if the system is
powered by the vehicle’s hydraulics hydraulic pump must be turned off or the vehicle engine stopped.

If the system is locked with straps, do not forget to loosen these before operating.

Important information !

In strong winds, it is necessary to clamp the opening page of Fliptop Maxi with straps, there is anchor rings
in the front and back, use both to avoid the system beeing sucked up because of the negative pressure that
occurs when the wind passes the dorsal ridge. The wind can bend the connecting rods and seriously damage
the system. During loading and unloading, it is important to keep an eye on the load so it wont end up in the
front or rear end’s link mechanism, if this happens, a cleaning must be done before the using the system.

If the load fills the cargo space and tends to crumble into a coherent mass there’s a risk that it will become an
negative pressure in the truck bed, this can bend the tubes in the bed and severely damage your system,

if this risk exists then open the roof to let in air before unloading.

During loading and unloading of tons of heavy stone, roots, or other things that can smash the ends it must
be done with care. Fliptop Maxi does not tolerate plenty of hits at the rear end of the unloading, if there is a
middle support mounted in the center it can also be damaged during loading and unloading. If injuries occur,
they shall be repaired immediately in order not to worsen.

Edition 1.0 www.fliptop.se
2015 2 info@fliptop.se



FII pto p Assembly instructions MAXI

Control every week

We recommend that Fliptop Maxi system is reviewed 1 time per week when using the system

continuously, for this check, it is advisable to first check that the fabric is not damaged. Fliptop Maxi

system is secured in all the corners and at the two long sides, make sure the fixings are secure and that no
bolts missing. Open and close the system to control the movements are smooth and quiet, if not adjust the
throttles for speed. Open the system and check that the ends are clean of debris and lots that may have ended
up there during loading or unloading, it is necessary to clean these. The gables linkage should also be
checked for damage and looseness. Fliptop Maxi has one or two hydraulic cylinders, check for leaks at the
cylinders and hoses. If you find damage, it is important to repair as quickly as possible, contact your local
dealer or repair shop.

Maintenance every month

We recommend that Fliptop Maxi greased up once per month with a grease gun and oilcan, it is important
that all the system links go easy. If the system is lubricated and goes easily, it will have a long life and low
maintenance cost. Normally there is no more maintenance other on a Fliptop Maxi system.

If the system contains batteries for powering the hydraulic unit (powerpack), then those shall be maintained
in the same manner as the vehicle’s batteries, ie. water levels and cleaning the terminals.

Saftey instructions

The equipment may only be operated by personnel with adequate knowledge of the equipment and
understanding of the risks arising from the operation of the hydraulically driven movements.

The minimum requirement shall be review of this documentation, and a review of the equipment before the
using of it. At service and maintenance the hydraulics must be switched oft and disconnected so that the
equipment can not be operated when there is a high risk of crushing when the equipment is operated.

Note that when maneuvering, always keep an eye not to cause damage to equipment or people.

Edition 1.0 www.fliptop.se
2015 3 info@fliptop.se



FII pto p Assembly instructions MAXI

Installation Instructions

Purchasing Fliptop Maxi system can be supplied as a kit or as assembled.

When buying a kit, a complete installation instructions of the system is included in this
documentation. When buying the assembled system, remains only installation.

Upon receiving the shipment, it is important to verify that no visible damage or other damage
occurred on the equipment, notify in this case carrier immediately, alternatively equipment supplier.

When installing Fliptop Maxi, it is important to put it at least 2x M8 bolt in both of the two loose corners,
and that you put at least 3pc clamp on the tube on the firm side, one at each end and at least one in the
middle, depending on length several might be needed. Carefully follow the instructions in the installation
instructions.

It is also important to go through all hydraulic fittings and see that they do not have any leaks. You should
also check that the hydraulic movements do not go too fast, normally the throttles are included with the
delivery of Fliptop Maxi, with these the rate is adjusted to a peaceful movement, if the system runs smooth,
it will have a long life and low maintenance cost.

Never use the system without good overview to avoid injuries on equipment and people.

Edition 1.0 www.fliptop.se
2015 4 info@fliptop.se



El! pto p Assembly instructions MAXI

Article list Fliptop MAXI

(2 )

Gable with cylinder

1-2pc

if 2pc: Then the gable without
cylinder is not included,
however, a dividingvalve
is included

b Gable without Cylinder
Ipc

¢ Steel tube 60x60x2
4pc

d Steel tube 50x30x2
Ipc

e Tarpoulin and montage screw
Ipc
. J

Which set of screws that are included is determined by the configuration being built. At simple arch
support 621-314 is used, at connected arch support 621-315 is used, and at montage without arch
support 621-301 is being used.

(Screw kit MAXI 621-301)

Ingér:
M8x20 x4
MB8x75 x2

M8 BRB x2
M8 Nylock  x2

M10x50 x2

M10x75 x12
M10 BRB x28
M10 Nylock x14

Tie down ring x2
Rope clamps x4

Throttle valve x2

Edition 1.0
2015

(Screw kit MAXI 621-314)

Ingér:
M8x20 x4
MB8x75 x2

M8 BRB x2
M8 Nylock  x2

M10x50 x4

M10x75 x12
M10 BRB x36
M10 Nylock x18

Tie down ring x2
Rope clamps x4

(Screw kit MAXI 621-315)

Ingér:

M8x20 x4
M8x75 X2
M8 BRB x2

MS8 Nylock  x2

M10x50 x4

M10x75 x24
M10 BRB x56
M10 Nylock x28

Tie down ring x2
Rope clamps x4

Throttle valve x2

Throttle valve x2

www.fliptop.se
info@fliptop.se



E!! pto p Assembly instructions MAXI
Assembly instructions Fliptop MAXI

Wide

\ \

1 Lenght

Adjust the width of the end pieces by first adjusting the fixed side.
Then cut the tubes (60x60x2 4pc and 50x30x2 1pc) Length = L - 270mm at one cylinder.
When two cylinders is the deduction Lenght = L-305mm.

Remove burrs from the pipes inside and outside, and tape 3 of 60x60x2 tubes like the picture above

Edition 1.0 www.fliptop.se
2015 6 info@fliptop.se



ul

www.fliptop.se

b

Place the tarpoulin with the outside up and push in the three 60x60x2 tubes with tape ends first.
(not to damage the fabric)

(if your Fliptop Includes Arch support you should carefully read the instructions provided)

o7 ~-

Thereafter bring one of the gables, start to shoot in the fixed tube (50x30x2)

Edition 1.0 www.fliptop.se
2015 info@fliptop.se




ul

S, Assembly instructions MAXI

Fa \r:-

S

Bring the other gable and push in the tubes into it.
if you must have a flap on the end should be installed before this step.

Edition 1.0 www.fliptop.se
2015 info@fliptop.se




El! pto p Assembly 1nstructions MAXI

Be very careful when measure the distance before drilling holes and mounting it togheter.

The side with 50x30x2 steel tube shall be mounted with M10x45 (1pc) and a M10 locknut (1pc).

NOTE! Dont screw the bolts to tight, cause they will be taken out and back again when the tarpoulin will be
mounted.

Edition 1.0 www.fliptop.se
2015 info@fliptop.se




ul

eutoes > to p Asembly instructions MAXI

Ay i
-

-
B o -

— ; \

g & o

' | & )

T e "

. |

— | /

The side with 60x60x2 shall be mounted with M10x75 (1pc), Tie down clamps (1pc) and M10 locknut

(Ipc).
NOTE! Dont screw the bolts to tight, cause they will be taken out and back again when the tarpoulin will be
mounted.

Edition 1.0 www.fliptop.se

2015 10 info@fliptop.se



ul

www.fliptop.se

§ 1...
vl Y

e g :ﬁﬂir’fl|1.'1|.||.l|:||=|!;| il ':_..I_. [

T e e i s i

When the outer tubes are mounted, so can the inner tubes be in need to be adjusted.
when the outer tubes is fixed, the outer tubes shall be drilled holes in and screwed, first check that all the
arms are parallel, if not this should be corrected.

Each tube (the three inner 60x60x2) must now be drilled like the picture, and stuck together with M10x75
(1p), 11x28x2 (2p) M10 lock nut (1p) per tube.
Be screwed from the side, the tarpoulin will not screwed to the tubes.

Edition 1.0 www.fliptop.se
2015 info@fliptop.se




Center the tarpoulin, equal overhang front and rear, and an equal measure of the sides.

Edition 1.0 www.fliptop.se
2015 info@fliptop.se




Ell pto p Assembly instructions MAXI

Drill holes in the tarpoulin and mount the rope
clamps on both sides of the gable. Cut the tarpoulin
accordingly to the pictures.

Do this on both sides.

Screwed with M8x20

Edition 1.0 www.fliptop.se
2015 13 info@fliptop.se



ul

et pto p Assembly instructions MAXI

§i
¥
I'®
;__
4
;

Screw the tarpoulin along with the long sides with montage screws (5,5x20 + washer) that came with the
tarpoulin.

CC measurement is recommended to not more than 350mm.

Take away the screws that hold the outer tubes and fit through the tarpoulin.

The tarpoulin shall be smooth on the top side, NB ! At the center of the long side, it is easy to bend the tubes
into the tarpoulin and get a waist measurement, measure the protrusion of the chapel during the tube to the
fitting on the platform to get even tension on the chapel.

Edition 1.0 www.fliptop.se
2015 info@fliptop.se




i

El! to p Assembly instructions MAXI

L ¥ "l.\ \
- g 8
B \_ N
;\ -

0, N <

The easiest way to stretch the rope is to open the gable about 100 cm , fasten the rope with the rope clamps.
Then cut the rope to fitting lenght

Edition 1.0 www.fliptop.se
2015 info@fliptop.se




El! O Assembl insttions MAXI

Edition 1.0 www.fliptop.se
2015 info@fliptop.se




El! pto p Assembly instructions MAXI

Fliptop MAXI is now fully assembled, the system should now be lifted up and mounted on the top of the
truck.

ensure that it is placed at the right place and screw it in all the corners. On the fixed side, 188-569-2 and
188-570-2 is used to fasten the fixed with 50x30x2. On the mobile side screwed the mounting plate, front
and rear fixed with two screws / end (at least M8).

Possibly, it is good to screw through the bottom of the gables by platform edge, and at least two bolts per
corner.

Edition 1.0 www.fliptop.se
2015 17 info@fliptop.se



El! pto p Assembly instructions MAXI

The simple arch support is monted where the lenght of the tubes make them bend.
The arch support also have an articulated, removable arm that is attached to the movable side tube.

Suitably mounted support in the middle of the platform. Screw or weld the mounting sleeves first, after that
the arm is attached to of the side tube.

Therafter adjust the arc support so that the side tube is in line with the platform’s outer surface and tarpoulin
tensioned. Drill and screw down the bow on both sides.

[+ J —

Edition 1.0 www.fliptop.se
2015 18 info@fliptop.se



El! pto p Assembly instructions MAXI

When you install the arch support, follow these instructions

When ordering Fliptop MAXI with arch support with all tubes connected the center of the tarpoulin fabric
without thimbles, here will the arch support be placed. The tarpoulin should be folded lengthwise until the
outermost tube pockets is uncovered from one direction

(Note that the thimbles must still be faced towards the ground), insert 2 tubes through the tarpoulin into the
arch support (one front and one rear). Pull the tarpoulin further and insert 2 more through the

thimbles and into the arch support, repeat until the arch support is fully connected.

Screwing together the arch support is difficult in this position and is not recommended, wait until the Fliptop
system is mounted before screwing together the tubes and the arch support.

Edition 1.0 www.fliptop.se
2015 19 info@fliptop.se



1ons MAXI

y 1nstructions

Ll

p Assembl

-lipto

_‘ z | 1 | ol | 5 \V 8 | | 9 | S JAN 14 € |
1-200-129 JOPUIAD Q) | |[OADS) [ezzic v ov+ o1 pummmemmmema] 9LI-129 [ Buuboy ot sz1-129 ¢ Buiuispul 1| st
ool wu
om.mm.moan Eusﬁg.“ @%ﬁ%ﬁﬁmg yiiies € SlspuspuIkS 6 £z1-129 81 suojsia B
v|BX 698, 7 ~ ST JIW 2892 O8I v [TW W cotl-ley ¥ PSIAY paw wiy 8 8l1-129 L Buiispul Lel
sin 1ouuwel oroxg 1poo| soBuS o 1ouUo 1op sUieioy | tousios powy | usuoy
10-129 1960y IXOW Buluso z | €S 601-129 T DSIAY paWw Wiy L 2117129 0L supsia v |zl
N-9L X8W - £10¥ OSI L 5 2801-129 9 z9LL-1z9 Z Buubo z Ll
— N-G9 XZTIW - £LOY OSI L 1S €-£01-129 S UOISUBWI/IBUIWNUIBNLY Buuwpuag wy | wuieq
SUOSSHOW-0Z 918 1660 02X9 LW ANBISIUDIXSS z | o5 Z¥01-129 ¥ ] -
SUOSSHDW-0Z ¢ 118~ (€60 02XT LW ANDISIUDXSS v | 6y 01129 T S— c (L:1) 4 il ;
g wwQ| | Buois L 8y 01-129 wiopal z 7
wwig | g Bupjs L yA4
JHUSAYoDA PIAIONd o Z-001-129 DSIAU POW Wiy | @
9L1-129 9IXOVXE L PAOUgPUNY L Sy UOlSUBWIA/IBUWNUISALY Buuwpuag wjeq
— SUOSSHOW-Z1 78 87 L£60 CLXBW ANDISSUDAXSS 14 8¢
OXOUq SRI Z LW OXOUTSRT ZIW € | £ (s:2)r
O-9L X8W- IOV OSI ANDSUDAXS L 9¢
- SX5'8x9T L] se
20el-129 L 1
USNIOA-DI-68~009-0€ 05-PIGZ-POI L €€
yeL-1z9 L 14
] Lel-129 JopUIAD L] Le
N-ZIW-11S0L OSI B Jaynwisn] ¥ | og
N-0LW-0¥0Z OSI Jeynwise 9 6T
a N-8W-0¥0Z OSI Jaynwise 8 8T
N-09 XZILW - £10y OSI ANDSIUDAXS L y24
N-0§ XZIW - £10¥ OSI ANDISJUDAXSS C 92
N-G7 X ZIW - £10v OSI ANDSJUDIXSS z sz
N N-GEXZIW - £10y OSI ANDSIUDYXSS L 14
D-0E XZIW - £10¥ OSI L €2
N-G'7 1-0ZX8W-8£98 OSI ANDISUBDA 8 144
3 91 - 160£ OSI J8YsPm PYOUg Z 1z
Xe1X8T o3oug 0z
8 - 680/ OSI J8Usom PYoUg 8
J 9e1-129 BuIuIALS 1
8C1-129 WIDISPUIIAD UOKDIOI [OXY 1 ya
£21-129 WD JSPUIIAD o UolD}OI [OXY z 91
4 UolsuBWI/IBLUWNUISALY Buuwousg
9
H
5092 - 0vST
r
Sy [ ] |

&V OYIUDYOI SDIBIDW JO UOSSILIEd JnoU M 2500ind AUD 10}

“PoUJaW AUD A ‘U0 AUD Ul paoNpOIda: 54 10U DL JOaIBL SDG 10 “BUMDIP SUL

L

0l

www.fliptop.se
info@fliptop.se

Edition 1.0
2015

20



1ons MAXI

y 1nstructions

Ll

p Assembl

-lipto

zl | 1 | ol | 8 | | 9 | S N\ | € | 14 | L R
T200-129 T |IBADD) |ezic tgrov+ e 9LL-129 I Bubo] S |16 H
uoIsINSY aurupy - 5
6¢-80-80, soion 27 06635 Stirtes § PsIAy pew uny L] 8 2
gl BupubUSAIL - BupT - PSIAY paWw Wiy L L i
v|BX 957y 7 ~ Sl IwW 0-89/¢ OSI (A4 TW TyLL-1T9 ¢ Bup 8
PIA 12uuWDiA DIoXS| 4PoD| $96UD [8 JOUUD JDP SUDISIOL JEIC . - OQW | 9 W
900-129 30} AD BUIUSD] 1 | sz ceL-ey A :
1-611-129 2 Buiuysp | |z cel-ley ¢19AP9 Ll s B
—1 AU SBIZTIW PYOUGSRT ZIW € zoll-1g9 ¥ DSIAY PaW Wiy L 4 m
N-ZIW-1150L OSI Jaynwispl 14 zol-129 BupT - Wiope] L € H
N-8W-0v0Z OSI Jaynwise 8 D) wopel I z &
N-09 XZIW - ZLOv OSI ANDSUDAXSS L W
8 N-0S X ZLW - Z10v OSl ANDIS|UDYXSS B 2-001-129 DS|AY PO Wiy L L g
DGV XZIW - £L0O¥ OSI ANDISIUDAXSS z uoisuswIq / JBWWNURNILY Buuwousg vy [ aujeq W
N-GEXTZIW - ZLOY OSI ANDSHUDXSS i TEOE 4
— D-0EXTIW-ZILOY OSI ANDSUDAXS 9
N-5"% 1-0ZX8W-8/98 OSI ANBISUBDA 8
TXELX8T ©XoUg 9
2l 8 - 6804 OSI J8ysPm Youg 8
129 BuiAig LSt
1z9 08 19Xy € i
— 129 ¥ Buluispul 1| et '
ecl-1z9 81 suoysia L cl
L11-129 0l suoysia 14 L
ad Z911-129 Z Buubon z | ol
uoisuBWIQ / JBWWNUIIY Buuwpouey vy [ aujeq
3
4
1 |
[} o]
: ._ e
L T q
O
S09¢C - 0¥SC
H H
% _. 0| —m e _H_
r r
Sy |

L

‘POUJBW AuD Ad ‘w0 AUD Ul PeNPOIde: 5 10U AW J0BIBL SO 10 “BUMDIP UL

www.fliptop.se
info@fliptop.se

Edition 1.0

21

2015



1ons MAXI

y 1nstructions

| top Assembl

www.fliptop.se |

gV DSIUDNSW SRISIPW JO uossiuad jnoylim ‘esodind Aup 1oy

‘poyjaw Aup Ag ‘wioj Aub ul peonpoidal g Jou Abw ‘Joaiay) sppd Jo ‘Buimoip syl

0l | 6 | 8 | L S
1-600-129Q1 (JyX09 POW POIS HILU HENUT [werc ror o g ey
UOISIADY JUuy NIAIMS
0€-50-¢l SDISIPW Z¥ 08€-3S
H lele] Bupupyagis
BY 65761 ~ Al IW 0-89/¢ OSI eV ad :
PIA Joyuwolix [N “jpoo| sebup fe jouup Jpp suoIs|oL JOWIO4 POy
Jurpy uolsuswig |ouSjoW OC_CrC_.qum juy
—  y0L-800-129 (LLELSS) AMSEZS | pow Buiisomiouo pois | !
201-€00-129 (L1EL-SS) dArsees WD POIS L
801-¥00-1C9 WDS|IDYLOW |
) LL1-129 (L1e1-5S) drsees wwig| suoysia L
DAOLCHSS50IDY (LLE1-5S) drsezs Z LW DOLCBSSOI0Y z
|| 605-881 (LL1E1-SS) 3rsezs Buiussnq sBuissow L
06XTIW 06XT LW ANDISJUDXDS
E|
wnypg
UWDN
3 uopinpoid g) pURiPOS
d
0D
T
0 — = 11 I I T Tt
==y
4
L _ ©
\4
.%oi U k wnyog * Buupuy Tci ;i
f ot g 6 g 8 g 7 9 S

www.fliptop.se
info@fliptop.se

Edition 1.0
2015

22



1ons MAXI

y 1nstructions

| top Assembl

www.fliptop.se |

ﬁ\\ ot | 6 | 8 | L | 9 /A L .
¥00-129 @c_c__ouﬁ JIW N4 Q 37
sosnay s S mu# __nm EE
EE
1og Bupupyagia ' L) 3@
H 5 0 5 H|2 o
BYz96e | ~ L1l 0-89/¢ O eV ¥y 82
PIA Joyuwnlix D|OXS| “4po9)| sebuD [o JpUUD JDP SUDISIOL Jowod [ele)t “JJSUOY M w
urpy uolsuswig |ouSjoW mC_CEU.r_mm ‘juy uieqg MWW
| 902-129 (L11-SS) drgezs PQIs PaW WID Loy L]t 88
g
£0T-129 (L1€1-SS) drsezs PQs uoin wio Bup] R 23
80Z-129 (L1€1-SS) ¥reezs POJS POW WID HIOY L] ¢ o3
I3} 602-129 (L1EL-SS) ¥rsezs Po4s paw Boys jBup L |y 13 m.m
2@
olz-1z9 (LLEL-SS) ¥rsezs uwio sBoISIBAQ L | s a2
L1z-129 ULIDS|IRUIOW L |9 mm
L 911-129 0z=AQ azuo.g Buupag uil Buubol 9 / lww
z61-129 080 (LLEL-SS) ¥rsezs 0ZX08@ supisid z | 8 23
. (LLEL-SS) Argees ZLW DXOUCUSSSOION vl | 6 E
4 SEXTLW S94W L | ol 4| 2
ZLW X00AN 9 |1 3
_ <payloads obpjuow g
v6L-129 ANIYS JQ) BUIUIA}SIOYN L 4 2

[ 09XTLW S9W z | el .

8'8101S 0/XTIW S9W L
8'8 IRIS 0SXZLW S9W I | Sl
3 S0z-129 (LLEL-SS) ¥reees BoJs W L | 9L 3
d d
i s [Tt = == M _
. . - — =
o) T - o)
d } ) q
L ° |
\4 v
* wnyog * Buupuy T:L N *
0l I 3 I 3 I / I 9 [

Edition 1.0
2015

23



ul

pto p Assembly instructions MAXI

1 | 2 | 3 | 4 | 5
A A
B R
1L A0 B
L . ﬁ —
r
ON
C 1 C
M e
| |
| i
D >
4
— h >< L 1 | 1 1
o /1A T b [[NTe
P T

E E
g Flptop 1 Cylincer
E F Fllptop Hydraulic scheme 2.0 F

2014-05—20
% | B
g! G G
g‘ 4 1 Valve
E 3 1 Hydraulic cyinder 50430 £21-309-605
! [ | 1 2 Throtle valve 188-474 [
.E Pos |Number Descnphon Art_nr.
) [T [ ] [ Tl oo arnl o ooges ook leu it Vat
5 (R R.4 | Ad IS0 2768-C B.J 1:1 ~ =1
EE " \ * | 2B14-0520
EF I :) Op Hydraullc scheme Lieg Hevesan
i‘:.! smsent lipiog. 80
1 | 2 | 3 | 4 | 5

Edition 1.0 www.fliptop.se
2015 24 info@fliptop.se



EII pto p Assembly instructions MAXI
’7 ! | 2 | ’Nn‘AnT‘S |Andring 4 ‘ |Do1um ‘Slnf. ‘Goﬂ

A A

Main opening
] cylinder —

/ [ o1
s| T A ® :
L 7=
— 60 bar Z@ -
— ]
—
] |\t | [ 1 .
o =\ aAEF g
e
D AN >< L M D
a | T T b

\Locking cylinder

E A E

£ Fliptop 1 cylinder with locking cylinder

1S

z Fliptop hydraulic scheme 3.0

2 17l 2015-05-07 "
8 G 5 1 Sequense valve 188-476 G
3 4 1 Hydraulic lock 188-481

= 3 1 Valve

E£ 2 [ Hydraulic cylinder 50/30 621-309-605

88 ] 1 2 Throttle valve 188-474 [
t38 Pos |Number Description Art. nr.

g'§ Konstr. Ritad Format Tolerans d&r annat ej anges |Godk. Skala Ytidmnhet Vikt

s¢,.,|RJ R.J A4 ISO 2768-C B.J 1:1 ~ kg

(o) § H ] Ytbehandling Dat. H
£2 . 2015-05-07

g g I p 0 p HYdrOU“C SCheme Ritn.nr Revision

e _ ] |

—

2 | 3 4 | 5 J

Edition 1.0 www.fliptop.se
2015 25 info@fliptop.se



ul

pto p Assembly instructions MAXI
If | | 2 ||&|M|3 Iim 4 | Im |5H_ Iﬁﬂt—‘

A A

N
:
5

oy L. 1
- [ 4]
D LNy ] D
J A i B
T W
7=
- 1 1
| [ e |

E Y A E
E % 1 1 ) L’J"'-'1
> K
k |F al/ |/ T Tl by F
i P T
g Flptop 2 Cylnder
Ei ] Fllptop Hydraullc scheme £.0 B

£014-05—20
23 |G 4 1 Valve G
B 3 2 Hydrulic cylinder 50/30 | 621-309-605
2 1 How divider 50% 188-472
] 1 2 Throttle valve 188-474 [
Pos | Humber Descnphon Art.nir.

oo o v o e [ leu b = T
IS0 ZFeB-C B.l 1:1

[~ bod Foreraxt
SRS RO r® |
' . Thchondeg
Fll Otop Hydraullc scheme e 2 ;.,.,..,.E]
I |

2 | 3 | 4 | 5 J

Tor crey puspeoss, wilhrout parmimon of

Thi cierw L OF P sl Frvay

—

Edition 1.0 www.fliptop.se
2015 26 info@fliptop.se



ul

www.fliptop.se

pto p Assembly instructions MAXI

1 | 2 | 3 | 4 | 5
’ Nr. ‘Anf‘ Andring ‘ Datum ‘ Inf. ‘ Godk.
Al - A
g (2
(| ||| < 60% v b%c;@ B
| | =] J [ B
/ R
C C
EauN
> L ATt >
| |
M —
—
o |
E PN B E
Fliptop Hydraulic scheme 2.0 5
s [| 2015-05-07/ I
E Fliptop 2 Cylinder T 1
g With locking cylinder WA >< Al
z |F a ’ T T b| F
5 P T
égj 6 2 Sequense valve 188-476
Q_ G 5 2 Hydraulic lock 188-481 G
52 4 1 Flow divider 50% 188-472
> 3 1 Valve
E'é 2 Hydraulic cylinder 50/30 621-309-605
881 1 2 Throttle valve 188-474 7
£ Pos |Number Description Art. nr.
g'§ Konstr. Ritad Format Tolerans dar annat ej anges (Godk. Skala Ytjdmnhet Vikt
5% 1 R.J R.J A4 ISO 2768-C 1:1 ~ kg H
5 § n R Yibehandiing 56] 5.05-07
§§ Fl I ptop Hydraulic scheme Rit " Revision
L - T | 2 | 3 | 4 | 5 J

Edition 1.0
2015

27

www.fliptop.se
info@fliptop.se



ul

ot pto p Assembly instructions MAXI

This sign should be pasted on visible!

Do not

[
®
maneuver
without
surveillances !
A
www.fliptop.se Warning !

Must be secured with straps in strong wind ! ' C€ Yo%

Edition 1.0 www.fliptop.se
2015 28 info@fliptop.se



Fliptop

www.fliptop.se

CE-DECLARATION

manufacturer :

MALERAS MEKANISKA AB
INDUSTRIGATAN 1

380 42 MALERAS

SWEDEN

Hereby declare that the following equipment:

Fliptop Maxi
Nr: 621-002

Is made in accordance with regulations of the European Machinery Directive 2006/42/EG

MALERAS MEKANISKA AB
INDUSTRIGATAN 1

380 42 MALERAS

SWEDEN

Tel. 0481-31444

2015-05-07

Bjorn Johansson / VD

Edition 1.0 www.fliptop.se
2015 29 info@fliptop.se



